
5870 TENNYSON ST. ARVADA, CO 80003 
303.427.5700 | WWW.WANCO.COM

 25 1/2" 

 11" 

 16 1/16" 

17

6

18

22

NOTES:

THIS ASSEMBLY CAN BE MULTIPLE COLORS1.
PARTS LISTED IN BOM WITH "-P" OR "-C" SHALL BE REPLACED WITH CORRELATING2.
PAINT DESIGNATIONS IN MRP BOM

2.

ZONE REV. DESCRIPTION DATE CHANGED 
BY

CHECKED 
BY ECO

E INITIAL DRAWING RELEASE. WAS: PTO15/12, IS: 211726-C. BOM WAS 
COMPLETELY REDONE TO RELFECT AS-BUILT CONDITIONS 9/10/2013 ZE NWU 1319

PART 
NUMBER DEFINITION

211726-C(1) ITEM 23: BLKT; ITEM 19: 211649-C(1)

ITEM 
NO. PART NUMBER DESCRIPTION QTY

1 1020 5/16-18 KEPS NUT ZINC     2

2 1080 DECAL, GEN MODEL, INFO & SN,2X3,MET 2

3 1136 SCR,CAP,3/8-16X1.0,HEXSOC,ZPS 4

4 3177 CARTON AR100 26.25X14.5X16.5 1

5 3382 TRANS PTO15/12 CAR 3P 1:7 J609B TAP 1

6 3676 S20FS-160/2 12KVA J609B 1/60 GEN 1

7 100628-003 SCR,HEX,5/16-18X1.0,SS 3

8 100723-001 LKWSHR-SPLIT,.385(3/8)x.680x.094,ZP 4

9 102551-001 NUT-HEXFLG,.312(5/16-18),ZPS 1

10 102552-001 TIE-CABLE,2.000BD, 8.000x.098,18LB 2

11 104569-001 LKWSHR-extT,.176(#8)x.381x.018,ZP  4

12 202117 DECAL, GEN PKG SN BARCODE  3

13 203826 DECAL,IND,XGEN,VM LOGO & CONTACT 1

14 203838 DECAL,WRN,XGEN,HAZ VOLTAGE 1

15 204820 ROTOR BOLT,5/16-24X10 1/2"(262mm) 1

16 206159 SCR,SKT,CAP,.164(#8)-32x.50,HEX,ZPS 4

17 208988 CVR,GEN,SPE16F,NONE 1

18 211649-C CTRL BX ASSY,WPTO,15KW,TYPE V 1

19 210788 DECAL,WRN,XGEN,NO OPN RAIN/SNOW 1

20 2677 DECAL,IND,XGEN,NEUT BOND TO FR 1

21 3789 DECAL CAUTION 3.0"X1.25" 1

22 212209-P PNL,MTG,GEN,WAR100,WPTO150,BASE,PDR 1

23 210561 GLFEX,COMPONENT "B",POLYAL  0.13

24 210560 GLFEX,COMPONENT "A",POLYMERIC MDI   0.13

25 3177-WD WOOD FOR AR100 CARTON  1

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

SHEET 1 of 8

B
REV:DRAWING NO:SIZE

211726-C E
SCALE  1:4

TITLE:
WPTO,150,X,X,1-2P,60,240,V,C,BA,N,X

(D2 REV B)

THIS DRAWING IS PROPERTY OF WANCO, INC. AND SHALL NOT BE 
COPIED, DISTRIBUTED, OR DISCLOSED WITHOUT WRITTEN CONSENT.

DRAWN BY: ZE  DRAWN DATE: 9/9/2013



5870 TENNYSON ST. ARVADA, CO 80003 
303.427.5700 | WWW.WANCO.COM

REMOVE  
GENERATOR 
GRATE COVER

REMOVE THE 2 SIDE 
COVERS ON THE 
ENGINE BRACKET

1

2

2

0

3

5/16" BOLT, 5/16" NUT AND EXTERNAL 
TOOTH LOCK WASHER COME WITH THE 
GENERATOR AND ARE NOT ON THE BOM

4

3

4

5

STAGE 1: 
REMOVING THE GENERATOR 
COVERS AND FAN BRACKET

NOTES:

BALLOON NUMBERS ON THIS SHEET ARE FOR REFERENCE ONLY.1.
THESE NUBERS DO NOT CORRESPOND WITH MRP ITEM NUMBERS

ASSEMBLY INSTRUCTIONS:

REMOVE GENERATOR GRATE COVER1.

REMOVE THE 2 SIDE COVERS ON THE ENGINE BRACKET2.

REMOVE FAN BRACKET AND THE FOUR 5/16" BOLTS, LOCK    3.
WASHERS AND NUTS THAT HOLD THE FAN BRACKET ON 

REMOVE THE ROTOR BOLT4.

REMOVE THE COVER5.

ITEM 
NO. PART NUMBER DESCRIPTION QTY

1 3676 S20FS-160/2 12KVA J609B 1/60 GEN 1

2 208988 CVR,GEN,SPE16F,NONE 1

3 3328 FAN BRACKET MR2B2 1

4 204820 ROTOR BOLT,5/16-24X10 1/2"(262mm) 1

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

SHEET 2 of 8

B
REV:DRAWING NO:SIZE

211726-C E
SCALE  1:4

TITLE:
WPTO,150,X,X,1-2P,60,240,V,C,BA,N,X

(D2 REV B)

THIS DRAWING IS PROPERTY OF WANCO, INC. AND SHALL NOT BE 
COPIED, DISTRIBUTED, OR DISCLOSED WITHOUT WRITTEN CONSENT.

DRAWN BY: ZE  DRAWN DATE: 9/9/2013



5870 TENNYSON ST. ARVADA, CO 80003 
303.427.5700 | WWW.WANCO.COM

3

4

6

1

5

2 2X5/16" BOLT, 5/16" NUT AND EXTERNAL  
TOOTH LOCK WASHER COME WITH THE 
GENERATOR AND ARE NOT ON THE BOM

STAGE 3 ASSEMBLY

STAGE 2:
MOUNTING THE TRANSMISSION

INSTALL THE WASHERS 
ONLY ON THE TOP SIDE TO 
PREVENT THE SCREW FROM 
REACHING THE GENERATOR 
CONTROL BRACKET

STAGE 3: 
ATTACHING THE TRANSMISSION FAN BRACKET

NOTES:

BALLOON NUMBERS ON THIS SHEET ARE FOR REFERENCE ONLY.1.
THESE NUMBERS DO NOT CORRESPOND WITH MRP ITEM NUMBERS

ASSEMBLY INSTRUCTIONS
APPLY LOCTITE THREAD LOCKER 272 TO EACH ITEM 1 AND MOUNT ITEM 4 TO ITEM 3 1.
USING ITEMS 1 AND 6
POSITION THE GENERATOR SO IT'S VERTICAL AND MOUNT THE FAN BRACKET BACK ON 2.
TO THE GENERATOR USING THE 5/16" BOLTS,NUTS AND EXTERNAL TOOTH LOCK 
WASHER WHICH WERE REMOVED IN STAGE 1

1

2

ITEM 
NO. PART NUMBER DESCRIPTION QTY

1 1136 SCR,CAP,3/8-16X1.0,HEXSOC,ZPS 4

2 2012 WSHR FLT 5/16X3/4X.062 1/4         2

3 3328 FAN BRACKET MR2 1

4 3382 TRANS PTO15/12 CAR 3P 1:7 J609B TAP 1

5 3676 S20FS-160/2 12KVA J609B 1/60 GEN 1

6 100723-001 LKWSHR-SPLIT,.385(3/8)x.680x.094,ZP 4

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

SHEET 3 of 8

B
REV:DRAWING NO:SIZE

211726-C E
SCALE  1:4

TITLE:
WPTO,150,X,X,1-2P,60,240,V,C,BA,N,X

(D2 REV B)

THIS DRAWING IS PROPERTY OF WANCO, INC. AND SHALL NOT BE 
COPIED, DISTRIBUTED, OR DISCLOSED WITHOUT WRITTEN CONSENT.

DRAWN BY: ZE  DRAWN DATE: 9/9/2013



5870 TENNYSON ST. ARVADA, CO 80003 
303.427.5700 | WWW.WANCO.COM

3

2

5

4

STAGE 4 ASSEMBLY

1

2

A

DETAIL A 
SCALE 1 : 2

ITEM 5 IS TO BE RETAINED BY 
SLOT IN GENERATOR STATOR

STAGE 4:
ATTACHING THE BASE PLATE

NOTES:

BALLOON NUMBERS ON THIS SHEET ARE FOR REFERENCE ONLY.1.
THESE NUMBERS DO NOT CORRESPOND WITH MRP ITEM NUMBERS

ASSEMBLY INSTRUCTIONS
BOLT THE BASE PLATE ONTO THE GENERATOR USING ITEMS 1.
1, 3 AND 5
ENSURE THE FLANGE BOLT IS USED TO CONNECT THE 2.
GENERATOR TO THE BASE PLATE AND THE KEPS NUTS ARE 
USED TO ATTACH THE BRACKET TO THE BASE PLATE. ITEM 5 
IS TO BE RETAINED BY SLOT IN GENERATOR STATOR

2

2

ITEM 
NO. PART NUMBER DESCRIPTION QTY

1     210243 TERM,RING,6,#10,NI 1

2 100628-003 SCR,HEX,5/16-18X1.0,SS 3

3 1020 5/16-18 KEPS NUT ZINC     2

4 102551-001 NUT-HEXFLG,.312(5/16-18),ZPS 1

5 212209-P PNL,MTG,GEN,WAR100,WPTO150,BASE,PDR 1

PART 
NUMBER DEFINITION

211726-C(1) A3  ITEM 5 IS BLK

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

SHEET 4 of 8

B
REV:DRAWING NO:SIZE

211726-C E
SCALE  1:4

TITLE:
WPTO,150,X,X,1-2P,60,240,V,C,BA,N,X

(D2 REV B)

THIS DRAWING IS PROPERTY OF WANCO, INC. AND SHALL NOT BE 
COPIED, DISTRIBUTED, OR DISCLOSED WITHOUT WRITTEN CONSENT.

DRAWN BY: ZE  DRAWN DATE: 9/9/2013



5870 TENNYSON ST. ARVADA, CO 80003 
303.427.5700 | WWW.WANCO.COM

DRILL AND TAP OUT THE 
4 SCREW HOLES FOR 
THE GENERATOR GRATE 
FOR AN  8-32 SCREW  BY 
.5" (1/2") LENGTH

STAGE 5:
DRILL AND TAP

ASSEMBLY INSTRUCTIONS:

DRILL THE 4 HOLES THAT ATTACH THE 1.
GENERATOR GRATE COVER WITH A SIZE 29 
DRILL BIT (.1360") TO A DEPTH OF 
APPROXIMATELY .75" (3/4")

TAP THE 4 HOLES WITH AN 8-32 (UNC) TAP2.

1 2

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

SHEET 5 of 8

B
REV:DRAWING NO:SIZE

211726-C E
SCALE  1:4

TITLE:
WPTO,150,X,X,1-2P,60,240,V,C,BA,N,X

(D2 REV B)

THIS DRAWING IS PROPERTY OF WANCO, INC. AND SHALL NOT BE 
COPIED, DISTRIBUTED, OR DISCLOSED WITHOUT WRITTEN CONSENT.

DRAWN BY: ZE  DRAWN DATE: 9/9/2013



5870 TENNYSON ST. ARVADA, CO 80003 
303.427.5700 | WWW.WANCO.COM

2 3

1

STAGE 5 ASSEMBLY

*ALL 211649-C CONTROL 
BOX ASSEMBLY 
INSTRUCTIONS ARE 
LOCATED IN THE 211649 
DRAWING

ASSEMBLY INSTRUCTIONS
APPLY LOCTITE THREAD LOCKER 272 TO EACH ITEM 2 IN PREPERATION 1.
FOR MOUNTING THE CONTROL BOX
ENSURE THE FRONT PANEL OF THE CONTROL BOX IS UNFASTENED, IT 2.
WILL STILL BE ATTACHED BY WIRES, AND INSTALL THE CONTROL BOX 
FRAME TO THE GENERATOR USING THE PREVIOUSLY TAPPED HOLES 
AND ITEM 2 WITH THREAD LOCKER ON THEM.
FEED THE WIRE POWER BUNDLE (PN: 201553) INTO THE CAVITY ON TOP 3.
OF THE GENERATOR. DO NOT ATTACH TO THE TERMINAL BLOCK YET. 
FASTEN THE FRONT PANEL ONTO THE FRAME. ENSURE THERE ARE NO 4.
WIRES BEING PINCHED AS THE FRONT PANEL IS FASTENED.  

1

2

3

4

STAGE 6:
ATTACHING THE CONTROL BOX

NOTES:

BALLOON NUMBERS ON THIS SHEET ARE FOR REFERENCE ONLY. 1.
THESE NUMBERS DO NOT CORRESPOND WITH MRP ITEM 
NUMBERS

ITEM 
NO. PART NUMBER DESCRIPTION QTY

1 211649-C CTRL BX ASSY,WPTO,15KW,TYPE V 1

2 206159 SCR,SKT,CAP,.164(#8)-32x.50,HEX,ZPS 4

3 104569-001 LKWSHR-extT,.176(#8)x.381x.018,ZP  4 D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

SHEET 6 of 8

B
REV:DRAWING NO:SIZE

211726-C E
SCALE  1:4

TITLE:
WPTO,150,X,X,1-2P,60,240,V,C,BA,N,X

(D2 REV B)

THIS DRAWING IS PROPERTY OF WANCO, INC. AND SHALL NOT BE 
COPIED, DISTRIBUTED, OR DISCLOSED WITHOUT WRITTEN CONSENT.

DRAWN BY: ZE  DRAWN DATE: 9/9/2013



5870 TENNYSON ST. ARVADA, CO 80003 
303.427.5700 | WWW.WANCO.COM

1

2

4

6

5

3

STAGE 6 ASSEMBLY

ASSEMBLY INSTRUCTIONS
APPLY THE  6 DECALS1.

 3/16" 

 3/16" 

 1/16" 

 1/8" 

 1/8" 

 1" 

 9/16" 
 3/8" 

 1/16" 

 3/16" 

**NOT A 3RD ANGLE PROJECTION

1

STEP 7:
DECAL LOCATION

NOTES:

BALLOON NUMBERS ON THIS SHEET ARE FOR REFERENCE ONLY.1.
THESE NUMBERS DO NOT CORRESPOND WITH MRP ITEM NUMBERS 1

ITEM 
NO. PART NUMBER DESCRIPTION QTY

1 203838 DECAL,WRN,XGEN,HAZ VOLTAGE 1

2 203826 DECAL,IND,XGEN,VM LOGO & CONTACT 1

3 1080 DECAL, GEN MODEL, INFO & SN,2X3,MET 2

4 210788 DECAL,WRN,XGEN,NO OPN RAIN/SNOW 1

5 2677 DECAL,IND,XGEN,NEUT BOND TO FR 1

6 3789 DECAL CAUTION 3.0"X1.25" 1

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

SHEET 7 of 8

B
REV:DRAWING NO:SIZE

211726-C E
SCALE  1:4

TITLE:
WPTO,150,X,X,1-2P,60,240,V,C,BA,N,X

(D2 REV B)

THIS DRAWING IS PROPERTY OF WANCO, INC. AND SHALL NOT BE 
COPIED, DISTRIBUTED, OR DISCLOSED WITHOUT WRITTEN CONSENT.

DRAWN BY: ZE  DRAWN DATE: 9/9/2013



5870 TENNYSON ST. ARVADA, CO 80003 
303.427.5700 | WWW.WANCO.COM

4X STUD TERMINAL BLOCK, LOCATED 
UNDERNEATH THE COVER ON TOP

FROM GENERATOR GROUND

FROM GENERATOR COMMON

JUMPER

WIRING DIAGRAM

FROM 
GENERATOR 

MAIN 
POWER

 TO POWER FOR CB

 TO POWER FOR CB

 TO COMMON FOR CB

201554

201554

201555

NOTE:
THE TERMINAL BLOCK AND ALL WIRES 
"FROM THE GENERATOR" ARE KITTED 
WITH THE GENERATOR

NOTES

WIRE ASSEMBLIES 201554 AND 201555 1.
ARE PART OF WIRE ASSEMBLY 201553

ASSEMBLY INSTRUCTIONS

ATTACH THE WIRES FROM THE 2.
CONTROL BOX TO THE TERMINAL 
BLOCK IN THE CAVITY ON THE TOP 
OF THE GENERATOR

2

1

1

1

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

SHEET 8 of 8

B
REV:DRAWING NO:SIZE

211726-C E
SCALE  1:4

TITLE:
WPTO,150,X,X,1-2P,60,240,V,C,BA,N,X

(D2 REV B)

THIS DRAWING IS PROPERTY OF WANCO, INC. AND SHALL NOT BE 
COPIED, DISTRIBUTED, OR DISCLOSED WITHOUT WRITTEN CONSENT.

DRAWN BY: ZE  DRAWN DATE: 9/9/2013


	Sheet1
	Drawing View1

	Sheet2
	Drawing View2
	Drawing View3

	Sheet3
	Drawing View4
	Drawing View5

	Sheet4
	Drawing View6
	Drawing View13
	Detail View A (1 : 2)

	Sheet5
	Drawing View7

	Sheet6
	Drawing View8

	Sheet7
	Drawing View10
	Drawing View11
	Drawing View12

	Sheet8
	Drawing View9


